Bitspower®

L4 AR
E% GALAX GTX 1080/1070 HOF #ERFE&%&t
(1) BP-WBV1080GXH-WH 14
(2 £BIR (GTX1070 HOFMEA) 1K
@ M3x14 MM#2#4% [ (& GTx 1070 HOFi&EF) 3%
@ zERH 2%
(® 10 MMEMIE +HHRS (ECTX1070HORER) 14
(6 1.0 MMEztEA 3K
@) 2.5 MMEzBE 6 R
Bitspower& 1h
@ M2.5x8 MM#B4 § 13%
Installation Guide
Designed for GALAX GTX 1080/1070 HOF
(1) BP-WBV1080GXH-WH 1SET
(2) Metal Plate (Only usein GTX 1070 HOF) 1PCS
@ M3x14 MM Screw [ (Only use in GTX 1070 HOF) 3 PCS
@ Booster Screw 2 PCS
@ i’,%xm;hﬁ\?ﬂ]zfga?d (Only use in GTX 1070 HOF) 1 SET
(® 1.0 MM Thermal Pad 3PCS
() 2.5 MM Thermal Pad 6 PCS
Bitspower Blackplane 1PCS
(@ M2.5x8 MM Screw 1§ 13 PCS
Z3i5AA
%) GALAX GTX 1080/1070 HOF E-Fi&it
(1) BP-WBV1080GXH-WH 14
(2 £BIR (X GTX1070 HOFER) 1k
(® M3x14 BKIBL | (RGTX1070 HOFER) 3%
@ =zmy 2%
(B 1.ommEISHBE +SHMIBE @erx1070HoFER) 14
® 1.0 =kSHzA 3R
@ 25 BRSRER 6 R
Bitspower& 1R 1k
(@ M25x8=sKigL 13%



Bitspower®

@I-l-l@ .

® = Made in Ching

T —

);'I *u g;\\% E"JIEEE]EFE {HE Applying The Thermal PAD And Thermal Paste On Correct Positions.

ASRYIERRN AU E
] mmemens

EZ] Using Appropriate Amount Of Thermal Paste.
B 1 MvEsass

I 1 MM THERMAL PAD

[] 25 mmEzasA [] 2.5 MM THERMAL PAD

A EE - BUKAT - AERBAASHCREEERNMUE L - XM - SERARIERT - A Before fill in water,please make sure all the component be installed correctly, AE - MKET - BEARARAZSHERREERNUEL - EAFEN - BFKRNBERLT -
ET24NSHEANE - RIVRRAETEBREN - BeRERKTNENBAUSIAREIR - avoidingleaking happen and destroy the PC component. BT24/NREEKTE - WETEKEREEFAEN - BERERKMSREMB LR -

V2/5 _hR




